9. EXPLOSIVE VIEW AND PARTS LIST FOR KM0407808B ENGINE PART

, The Parts of Model 1E33F
Engine

30, Part No. Part Name Qty.| No. Part No. Part Name Qty.| ¥ Part No. Part Hame Qty.} NO. Part No. Parl Nume Qy.
1 | 6B/T67 Screw WSAL2 L 32 [ iB34F-11 Yoshor B 2 |63} GB/T6177.1 Mot M5 2 o824 Cover Pugp. 1
2 | 1B36F. 14 Susher 1 [33 [1B34F. 101 Spring o Rl A Mufl ler Cover U les-27 GB/TRLS Screw M3x22 N
3 |1E6E 13 Start Rope Reel |34 | IEME. 100 Expander 2 |63 | 1E36F-2-2 Gasket 1|69 LEMR 12 Choker Hundier L
4 Rape ( 4 3. 5X800 ) 1§35 | 1E34F-13 Jasher 2 166 | 1B36F-24-2 Adnitting Pige 70| 1B34F. L 1=t Pipe 1
5 | 1E36F. 1-2 fecoil Soring 1 {36 | 1B34F-12 Sere Pla 2 |67 | IB36F-24-1 fusket 71| 1B34F.1-7 Stap Rine 1
6 |IE36F.1.1.1 Start Cover Ass’y 1|37 | 1B3IF. 62 Fun Cover L |68 | 1B33F.2 Carboretor 1|72 | tB34F LI Clenner Inside Caver | |
T[1Eser 1 Stacter Hundle L ]38 | GB/T9074. 13 Boli Mix 16 4 jet Thimble 1|73 | GB/T9074.4 Screw MSXS0 2
8 [LE36F. 1-5 Ring 1|39 | LE40F-3A.9 Clip 1 {682 Muin Needle 1|74 | 1B36F. 1 Starter 1
9 | GB/T9OT4. 4 Sesen i x 20 3[40 1B3IF. 4.1 Beac lng 1 ojes3 Screw |75 | 1834F.1-3 Chaker 1
10 | 6B/T97.1 dasher 8 1 | 41 | 1B31F. 4-3 Ring 2 |63-4| GB/T823 Screw M3 x 10 2 |76 | GB/T84S Seres §T4. 231 1~F-I 1
11| GB/T6170 Yot N8 1|42 | 1B33F. 1.2 Piston 1 |68-s Swivel L1717 | 1BMF -1 Filter 1
12 | 1e46Fp, 4-2 Stuct Claw 1 |43 | IE31F. 42 Piston Pin 1 |68-6] (B8Y6E Ring 3.5 1|78 | 1B34F. 14 Cleaner Gutside Caver] |
13 | 1B36F. 1.2-2 Start Spring 1 |44 | 1E3IF. 8-3 Guskel 1 fes-1 Turn Frawe 1 (79 | 1E34F. 1.2 P 2
14 | 1E36F. 1. 2-1 Start Reel 1 | 45 | 1B33F. 11 Pistan Hing 2 [6s-8 Airproof Ring 1 |80 | GB/T9074.4 Sceew M5K16 1
15 | GB/T896 Stap m'g ' 1 |46 | IE31F-2 Cusket 1 |68-9f GB/T6172 Nt Mo 1 181 | LE34F.9.2-3 Cleaner Caver 1
16 | 1B36F. 2 0i1-Seal 2 |47 | 1B33P-1 Cylinder 1 lss-14) Nuc tdjuster 1 |82 | 1E3F.7.1-2 Fuel Pige 1
17 | 1E31F. 8-2 Cenoh Case t | 48 | GB/T70. 1 Soraw N5 % 16 4 |68-11) Bracket 1 |83 | 1E36FF. 8. 1-1 Pluc 1
18 [ GB/T276 Boariug 6201/P5 2 | 49 | 1B3IF. S Guide Cover 43S°Y 1 j68-1) Fixed Board 1ofgd [ 1E3E T Fuel Pige 1
19 | tE33F 11 Crank Shaft 1 {50 Lo Spark Plug 1 f6s-1 Sring 1|85 | 1B3IF. 71 Fuel Tunk 1
20 | GB/T1099 ey 3SKLE 1 {51 LE40F-34. 8-2 Soring L fes-14 Cotumn 1 |86 | 1E32FL.6.2-1 Fuel Tank Lid 1
21 { GB/T119 pin Bin 10 4 | 52 | IE34F. 5-3 Plus Cup 1 ps-1s) Ring 1187 | €6420.1.3.1=2 | o o 1
22 | 1E31F. 8-1 coant Case 2 |53 | 1B34F. 52 e 1 fes-tel OverBudy Lo|88 | BB-4IS. 4 L= | oo 1
23 {1E31F. 6-1 Flash Pan [ |54 | LB40F=S5. 3-1 Plus 1 jes-17] 0 Ring 1 |8y | 1B32FL.6.2-2 Laside Cover 1
24 | GB/T9074.4 Serew N5X25 3|55 | 1B33F-1 Cover 1 ks-18 Pinhole 190 | 1E3FL6.2-3 ) o oo 1
25 VAGNETO ROTUR CONP. 1§56 | GB/T9074. 4 Serew NSKIS 1 p3-19) Gaskel, Pump 1|91 | 1B32FL.6.2-4 | o 1
26 | 6B/T859 WashorB 1|57 | 1E31F-3 Gasket 2 {6820 Diaphaga, Puap 1[92 | 1B32FL.6.2 Lid s’y 1
27 |GB/197.1 WasherB 1|58 [1B3E.2 Muffler oy Mid-body . L |93 | IE3IF-6 Stand 1
28 | 6B/T6170 hut M8 U |39 | GB/TO074.4 Serew MSX20 L e Guskot Dinphugn | 1 |94 | 1E3IFH Rubber Caver 1
fad laniTion cotL cowp, | 1 [ 60 | 6B/T9074. 4 Screw M2 T Diaphagm Les

30 [1E3IF. 3.1 Cord CONP. 1 |61 [ IE36F-19 Label 1 j6s-24 Budy Purge 1|96

31 | 6B/T9074.13 Bolt S % 20 2 |62 | IE34F-14 ol 1 J6s-23 Punp Prinin 197




NO. Part No. PART NAME Qry NO. Part No. PART NAME Qry | NO. Part No. PART NAME aTry
1 KMO0407808B-01 Clip-8 1 31 KM0407308B-31 Washer 06 1 69 KM0407808B-69 |Cylinder 1
2 KM0407808B-02 Overflow hose(1.5m) 1 32 HM04078088B-32 Engine stand 1 70 KRAO0407808B-70 |Clip-L 1
3 KM04078088-03 Pressure valve rod 1 a3 KMO04078088-33 Jolnt-s 22°14.4 1 71 Kr0407808B-71 |Suction hose 1
4 KMO0407808B-04 Pressure valve (ball) 1 34+35+36 | KMO407808B-33+34+35 | screw M5X14 of engine 3 72 KMO0407808B-72 |Jolnt-L 22°33.5 1
5 HM0407808B-05 O' ring 14X1.9 1 37 KrA0407808B-37  |Bearing 608 1 73 KM04076088-73 |Drain plug 1
6 KM0407808B-06 Valve seat 1 38 KM04078088-38 lGear with shaft 1 74 KM0407808B-74 |O-ring 8X1.9 1
7 KM0407808B-07 Qutlet chamber 1 39 K#M04078088-39 'Bearlng 6203 1 75 KnM04078088-75 |O-ring GBOX3.5 1
8 KiM04078088-08 High pressure hose 1 40 Kr0407808B-40 Bearing 6200 1 76 KPM0407808B-76 |Crank case cover 1
9 KM04078088-09 Nylon nut M6 1 41 HM0407808B-41 Oll inlet cup 1 7 KMO0407808B-77 |Screw M6X12 1

10 KP40407808B-10 washer ? 1 42 KR0407808B-42 (&-ring 16X2 1 78 HM0407808B-78  G-ring 253 1

11 KM04078088-11 Pressure adjusting 1 43 KM04078088-43 Qil seal 18.28.8 1 78 KRM04078088-79 |Oll glass 1
12 K104078088-12 Pressure valve screw 1 44 KM0407808B-44 O-ring 22x2.4 1 80 KA10407808B-80 |nut{M6) 1
13 KM0407808B-13 O-ring 13X1.9 1 45 HMO04078088B-45 Fixed plate 1 81 KPM0407808B-81 |washer 1
14 KM0407808B-14 Nut 1 46 KRM0407803B-46 Grand 1 82 KmMo407608B-82 |line 1
15 KM0407808B-15 Relief valve Ass'y 1 a7 KM04078088-47 Adjusting ring 1 83 KN0407808B-83 |Flex accelerator 1
16 KM0407808B-16 Screw M6EX14 1 43 KM0407808B-48 V-packing upper seal 1 84 KM0407808B-84 |Cable comp 1
17 KM04078088-17  |Spring 1 49 KMO0407808B-49  |V-packing 9 85 | KAM0407808B-85 |cap of cord comp 1
18 KMO0407808B-18 screw MBX16 with gasket 1 50+51 Kai0407808B-50+51 cup 2 86 KMO04078088-86 |Cord comp 1
19 KM0407808B-19 Valve Ass'y(stalnless) 1 52 KrA0407808B-52 Clip-L. 1 87 KMO0407808B-87 |nut(M6) 1

18-1 KN0407808B-18-1 Valve Box 1 53 KM0407808B-53 Suction hose(1.5m) 1 88 Kr0407808B-88 |frame(iron) 1

19-2 KR0407808B-19-2 Valve Spring 1 54 KM0407808B-54 cote of stralner 1 89 Kri0407808B-89 |fest 1

19-3 KM0407808B-18-3 Valve Flat 1 55 KM0407808B-55 strainer 1 90 KP0407808B-90 |washer d

19-4 KM0407808B-194  |Valve Seat 1 56 KM04078088-58 Screw MBXT75 1 91 KA0407808B-91 |screw 1

18-85 KM04078088-19-5 | Valve Seal 1 57 KiM0407 57 b 1 92 Ki0407808B-92 |plug k]
20 KAM0407808B-20 Drum clutch 1 58 Kn10407808B-58 Cylinder 1 93 KM0407808B-93 |Englne part k]
21 HMD407808B-21 Drum case 1 59 KM0407808B-59 Packing seat 1

22 KA04078088-22 screw MEX16 with gasket 1 €0 KM04078088-60 V-packing(fabric) 1
23 KM04078088-23 Gasket 1 61 KRM04078088-61 Crank case 1
24 KM0407808B-24 Oll seal 17X28X7 1 62 KM04076088-62 Plunger 18MM 1
25 KMD407808B-25 Stesl pipe 1 63 KMO0407808B-63  |nut M6 1
26 «M0407808B-26 O-ring 16X2 1 64 KMO0407808B-64 screw MEX16 with gasket 1
27 KMO0407808B-27 Bearing 6201 1 65 KMO0407808B-65 Qutlet 1
28 KMD407808B-28  |Shaft 1 66 KMO40780BB-66 | outlet hose(8.5mmx10m) 1
29 KMO0407808B-29  |Bearing HK1010 1 67 KMO40780BB-67  |sprayer gun(30cm stralght) 1
30 KM0407808B-30 nut M6 1 68 KMO407 58 hamk 4

9




